


NOTES 



TABLE OF CONTENTS

INTRODUCTION ...................................................................................................1

WARRANTY INFORMATION.................................................................................1

SPECIFICATIONS .................................................................................................1

TECHNIQUES OF OPERATION ...........................................................................2

WARNINGS ...........................................................................................................2

WINCH MAINTENANCE........................................................................................3

WINCH MOUNTING ..............................................................................................4

CABLE INSTALLATION .........................................................................................4

ADJUSTING THE OIL COOLED SAFETY BRAKE ...............................................4

SERVICING OF THE OIL COOLED SAFETY BRAKE..........................................5

RE-ASSEMBLING AND CHECKING THE BRAKE ...............................................6

TEST FOR PROPER BRAKE ASSEMBLY............................................................6

INSTRUCTIONS FOR CHECKING ASSEMBLY
ARRANGEMENT AND SETTING OF WORM BRAKE ....................................7

HYDRAULIC SYSTEMS/PERFORMANCE CHARTS ...........................................8

HYDRAULIC SCHEMATIC ....................................................................................9

TROUBLESHOOTING...........................................................................................9

INSTRUCTIONS FOR OVERHAUL OF 930/H-930 SERIES 
DOW-LOK WINCHES

DISASSEMBLY ........................................................................................10-13

RE-ASSEMBLY........................................................................................14-16

AIR SHIFTER OVERHAUL..................................................................................17

DIMENSIONAL DRAWINGS ..........................................................................18-20

PARTS LIST AND PARTS DRAWING............................................................21-26

LIMITED WARRANTY......................................................................BACK COVER





TECHNIQUES OF OPERATION

The best way to get acquainted with how your winch operates is to make test runs before you actually use it.
Plan your test in advance. Remember, you hear your winch, as well as see it operate. Get to recognize the
sounds of a light steady pull, a heavy pull, and sounds caused by load jerking or shifting. Gain confidence in
operating your winch and its use will become second nature with you.

The uneven spooling of cable, while pulling a load, is not a problem, unless there is a cable pileup on one
end of the drum. If this happens reverse the winch to relieve the load and move your anchor point further to
the center of the vehicle. After the job is done, you can unspool and rewind for a neat lay of the cable.

The Dow-lok® clutch provides freespooling and clutch engagement with the cable drum. With the clutch dis-
engaged, the cable can be freespooled off the drum. For winching in the load, the clutch must be fully
engaged with the drum.

Notches on the shifter shaft engage the bracket to positively latch the Dow-lok® clutch in the engaged, “IN”
position or disengaged, “OUT” position.

TO DISENGAGE CLUTCH raise handle so notch clears bracket. Pull handle out and latch the shaft notch
onto bracket.

DO NOT ATTEMPT TO DISENGAGE WITH A LOAD ON THE WINCH.

TO ENGAGE CLUTCH raise handle so notch clears bracket. and push handle in as far as it will go. The
clutch will automatically spring into engagement and latch when the clutch aligns with the drum shaft. In order
to attain full engagement, internal elements of the clutch MUST be aligned. This alignment will take place
when cable drum or cable drum shaft turns a maximum of 1/4 revolution.

DO NOT ATTEMPT TO LIFT A LOAD UNLESS NOTCH IN SHIFTER SHAFT IS SECURELY LATCHED.
KEEP CLEAR OF SPRING LOADED HANDLE DURING AUTOMATIC ENGAGEMENT.

The air-shifter clutch allows rapid unspooling of the cable, from cable drum, for hooking onto load. The air
shifter requires a separate, regulated air supply of 60-90 PSI. The clutch is operated by an air-cylinder as fol-
lows:

TO DISENGAGE CLUTCH run the winch in the reverse “OUT” direction until the load is off the cable. Apply
60-90 PSI to inlet port fitting of air cylinder.

TO ENGAGE CLUTCH remove air pressure from air cylinder. Run the winch in reverse “OUT” direction until
the cable drum starts turning. After the clutch is fully engaged, the winch is ready for winching in the cable.

WARNINGS

CLUTCH MUST BE TOTALLY ENGAGED BEFORE STARTING THE WINCHING OPERATION.

DO NOT DISENGAGE THE CLUTCH UNDER LOAD.

DO NOT LEAVE CLUTCH ENGAGED WHEN WINCH IS NOT IN USE.

STAY OUT FROM UNDER AND AWAY FROM RAISED LOADS.

STAND CLEAR OF CABLE WHILE PULLING. DO NOT TRY TO GUIDE CABLE.

DO NOT EXCEED MAXIMUM LINE PULL RATINGS SHOWN IN TABLE.

DO NOT USE WINCH TO LIFT, SUPPORT, OR OTHERWISE TRANSPORT PEOPLE.

A MINIMUM OF 5 WRAPS OF CABLE AROUND THE DRUM BARREL IS NECESSARY TO HOLD THE
LOAD. CABLE ANCHOR IS NOT DESIGNED TO HOLD LOAD.

2





WINCH MOUNTING 

It is most important that this winch be mounted securely so that the three major 
sections (the clutch housing end, the cable drum, and the gear housing end) are 
properly aligned. 

All standard model 930/H-930 series winches are furnished with recommended mounting 
angles. Angle size is 1/2 x 4 x 4 high strength steel angle. 

CABLE INSTALLATION 

1. Unwind cable by rolling it out along the ground to prevent kinking. Securely 
wrap end of wire rope, opposite hook, with plastic or similar tape to prevent 
fraying. 

2. Insert end of cable, opposite hook end, into the hole in drum barrel. Secure ca-
ble to drum barrel, using setscrew furnished with winch, TIGHTEN SETSCREW SE-
CURELY. 

3. Carefully run the winch in the "reel-in" direction. Keeping tension on end of 
cable, spool all the cable onto the cable drum, taking care to form neatly 
wrapped layers. 

ADJUSTING THE OIL COOLED SAFETY BRAKE 

The oil-cooled, fully adjustable, automatic safety brake operates in the worm hous-
ing lubricant, all parts being submerged in oil. When the brake wears to the point 
that the load begins to drift, the brake can be adjusted as follows: 

1. Loosen the lock nut on the adjusting screw. 

2. Tighten the brake by turning the adjusting screw clockwise. CAUTION: Only 1/4 
turn is usually required to adjust the brake. Over-tightening can cause over-
heating, and damage to the brake parts. Tighten the lock nut after adjustment is 
completed. 

If the brake does not respond to adjustment then a new leaf spring and brake disc 
is needed. 

A torque wrench can be equipped 
with a special adapter to fit to 
the input shaft (worm) of the 
winch. The adapter can be made by 
welding a nut to the end of a 
piece of tubing as shown in the 
figure at right. 

After welding the cap and nut to 
the tubing, slot the tubing as 
shown. This will allow the special 
adapter to slide over the keyway 
and will then act as a large 
socket. A torque wrench can then 
be used to apply the proper 
torque. Turn the torque wrench so 
that the drum turns in the spool out direction or lowering direction. The torque 
rating for the brake on the Model 930/H-930 should be 65 to 75 ft-lbs. If the 
torque wrench does not show the proper value as it turns, then the worm brake ad-
justing bolt should be turned clockwise 1/4 turn. Each time the adjusting bolt is 
turned, check the torque reading. Continue this procedure until the proper torque 
reading is achieved. Then tighten the locknut. 

4 

ADAPTER

CAPNUT
TUBING

SOCKET

INPUT SHAFT
(WORM)



























AIR SHIFTER OVERHAUL 

DISASSEMBLY 
If the air cylinder needs to be re-
moved, remove (4) capscrews (item #40) 
that hold the cover (item #37) and 
bracket (item #34) onto the clutch 
housing (item #19). Remove cotter pin 
(item #65) and clevis pin (item #66) 
that hold clevis (item #27) to yoke. 
Loosen jam nuts (item #57) and unscrew 
stud (item #88) from clevis and air 
cylinder (item #67). 

To remove air cylinder from bracket, 
remove (4) capscrews and lockwashers 
(items #55 and #59). 

RE-ASSEMBLY 
Install bracket (Item #34) using (2) 
capscrews (item #40), reserving the 
other (2) capscrews to install the 
cover later. Tighten to 18 ft-lbs 
torque. Install the air cylinder (item 
#67) using (4) capscrews and lockwash-
ers (items #55 and #59). Tighten these 
screws to 45 in-lbs. 

Apply Loc-tite #262 to stud (item #88). 
Install (2) jam nuts (item #57) onto 
stud, then attach stud to air cylinder 
shaft. Screw clevis (item #27) to other 
end of stud and adjust stud until back 
of clevis is 1-1/8" from bracket (item #34), as shown at right. 

Pull yoke to fully engaged position, and attach clevis to shifter using pin 
(item #66) securing with cotter pin (item #65). Confirm that clevis pin is 
not in a bind when shifter is in engaged position. Adjust stud slightly if 
it is. Tighten jam nuts to keep stud in correct position. 

Connect air pressure (70-90 PSI) to inlet port of air cylinder and disen-
gage clutch. Confirm that clutch is fully 
disengaged and freespool winch. Release 
air pressure and confirm that travel of 
air cylinder shaft is 1/8 to 3/16". Con-
tinue to freespool winch and confirm that 
winch shifts to full engagement. 

Install cover (item #37) using (2) cap-
screws (item #40). Tighten to 18 ft-lbs. 
torque. 

17 



DHelm
18



1 
1/

16
-1

2 
O

-R
IN

G
 P

O
R

T
2-

P
LA

C
E

S

FL
A

N
G

E

Ø
13

.1
2

33
3,

2

M
od

el
 H

-9
30

 D
ow

-lo
k®

C
LU

TC
H

D
IS

-E
N

G
A

G
E

D
3.

19
50

,8

2.
56

50
,8

C
LU

TC
H

E
N

G
A

G
E

D

B
A

R
R

E
L

D
IM

E
N

S
IO

N
S

 S
H

O
W

N
 A

R
E

 IN
C

H
E

S
 O

V
E

R
 M

IL
LI

M
E

TE
R

S

2.
00

50
,8

6.
86

17
4,

2

1.
82

46
,2

33
.2

3
84

4,
0

21
.7

3
55

1,
9

9.
44

23
9,

7

48
.0

0
12

19
,2

13
.8

1
35

0,
7

18
.5

0
46

9,
9

10
.1

8
25

8,
5

2.
50

63
,5

12
.2

8
31

1,
9

6.
82

17
3,

2

7.
56

19
2,

0

Ø
6.

00
15

2,
4

4.
25

10
7,

9

2.
25

57
,1

11
.5

0
29

2,
1

2.
50

63
,5

1.
25

31
,7

8.
99

22
8,

3

2.
00

50
,8

8.
48

21
5,

3

5.
22

13
2,

5

2.
62

66
,5

4.
00

10
1,

6

6.
88

17
4,

6

4.
00

10
1,

6

.5
0

12
,7

10
.8

8
27

6,
2

.8
8

22
,3

19 



M
od

el
 H

-9
30

 D
ow

-lo
k®

 w
ith

 A
ir 

Sh
ift

er

20 





22 



23 



24 



25 



26 



120661

27

KITS AND MAINTENANCE PARTS



28

Item# QTY. PART NUMBER DESCRIPTION

2
0

7
0

4
3

2
0

7
0

4
4

2
2

2
0

8
2

2
2

2
0

8
8

2
4

6
0

5
7

2
4

8
0

6
4

2
8

3
0

8
7

1 1 300048 ADAPTER

2 2 302902 ANGLE-1/2X4X4X48LG

3 1 306035 SPRING-FLT,BRK X

4 2 308083 BUSHING-GH, X

5 1 314007 CAM PLT-BRK X

6 1 324151 CLUTCH-DOW-LOK X

7 1 324321 LOCKING RING-DOW-LOK X

8 1 328027 COVER-BRAKE

9 1 328122 COVER-GH

10 2 328127 COVER-DRAG BRAKE X

11 2 330010 SHOE-DRAG BRK X

12 1 332132 DRUM-CABLE

13 1 334150 GEAR-RING

14 1 336030 HANDLE-CLUTCH SHIFTER X

15 1 338221 HOUSING-WM BRK

16 1 340011 HUB-BRAKE X

17 1 340068 HUB-GEAR

18 1 342053 KEY-RD ENDS 1/4X1/4X1 1/2LG 

19 1 342083 KEY-RD ENDS,5/16X5/16X1 7/8LG X

20 2 342153 KEY-RD ENDS,5/8X5/8X1.937

21 1 350535 PLATE-HYD ADAP

22 1 352021 RETAINER PLATE X

23 1 355126 SHAFT-SHIFTER DOW-LOK X

24 1 357457 DRUM SHAFT

25 1 362224 SPACER-DRUM

26 1 368181 WORM-RH 

27 1 370052 YOKE X

28 2 400007 BALL-1/2 DIA X

29 8 400011 BALL-3/4 DIA X

30 2 402045 BEARING-BALL

31 1 408112 BRACKET DOW-LOK X

32 1 412052 BUSHING X

33 1 412149 BUSHING-DRUM,GEAR HOUSING END X

34 1 412159 BUSHING-DRUM,CLUTCH HOUSING END X

35 1 413028 COVER-CLUT SHIFTER X

36 4 414038 CAPSCREW-1/4-20NCX3/4,HXHD,GR-5 X

37 4 414055 CAPSCREW-1/4-20NCX1/2LG,HXHD,G5 X

38 4 414111 CAPSCREW-5/16-18NCX1LG,HEX HD,GR-5

39 4 414142 CAPSCREW-5/16-18NCX3/4LG,HX HD GR-5 X

KITS

120661

KITS AND MAINTENANCE PARTS



29

Item# QTY. PART NUMBER DESCRIPTION

2
0

7
0

4
3

2
0

7
0

4
4

2
2

2
0

8
2

2
2

2
0

8
8

2
4

6
0

5
7

2
4

8
0

6
4

2
8

3
0

8
7

40 8 414277 BOLT-3/8-16NCX1,HXHD,GR5

41 2 414399 BOLT-3/8-NFX1.25,HX,G5

42 8 414571 CAPSCREW-1/2-20NFX1 LG,HXHD GRADE 5

43 1 414603 CAPSCREW-1/2-20NFX1 3/4,ALL-THD,GR5

44 10 414606 CAPSCREW-1/2-20NF X 2 LG ,HXHD,GR-8

45 2 414619 BOLT-1/2-13NCX2.5,HXHD,ALL-THD,GR-5

46 8 414784 CAPSCREW-7/8-9NC X 2 LG,HEX HD,GR-5

47 8 414871 SCREW-5/16-18NCX1-1/4,HXSOC

48 6 414897 CAPSCREW-3/8-16NC X 1LG,SOCKET HEAD

49 2 414905 CAPSCREW-3/8-16NCX1 1/4 LG,SOC HEAD

50 6 414909 SCREW-3/8-16NCX1-3/4,HXSOC

51 2 414950 SCREW-1/2-13NCX1-3/4,HXSOC 

52 1 416059 SETSCREW3/8-16NCX1/2 HX SOCK HD CUP

53 2 416236 SCREW-#10-24NCX1/2LG,SLOT HXHD X

54 2 418004 NUT-HEX #10-24NC

55 2 418035 NUT-3/8-16NC HEX REG

56 1 418067 NUT-1/2-20NF HEX JAM

57 1 418098 NUT-3/4-16NF HEX JAM X

58 2 418141 LOCKWASHER-#10 

59 4 418149 LOCKWASHER-1/4 X

60 4 418163 LOCKWASHER-5/16

61 4 418184 WASHER-3/8ID X5/8 ODX1/16

62 10 418217 LOCKWASHER-1/2 ID

63 8 418258 LOCKWASHER-7/8 ID 

64 1 424005 COTTER PIN- 1/8DIA X 1 LG X

65 1 424108 CLEVIS- DOW LOK X

66 1 424205 PIN-CLEVIS,1/2X1 23/64LG X

67 2 442192 GASKET-BRG CAP X

68 1 442194 GASKET-BRK COV X

69 1 442195 GASKET-GH COV X

70 1 456008 RELIEF FIT-1/8-27PFT

71 2 456031 FITTING-LUBE

72 1 458049 MOTOR-HYDRAULIC

73 2 462013 QUAD-RING-2 7/8ODX2 1/2IDX3/16 X

74 1 468002 RED-3/8-1/8NPTF

75 1 468011 PIPE PLUG-3/8-18NPTF

76 1 468018 PIPE PLUG-3/8-18NPTF HXSOCHD

77 1 470041 ROLL PIN-1/4 DIA X 1 LG X

78 4 470042 ROLL PIN-1/4 DIA X 1 3/4 LG X

KITS

120661

KITS AND MAINTENANCE PARTS



30

Item# QTY. PART NUMBER DESCRIPTION

2
0

7
0

4
3

2
0

7
0

4
4

2
2

2
0

8
2

2
2

2
0

8
8

2
4

6
0

5
7

2
4

8
0

6
4

2
8

3
0

8
7

79 4 470044 DOWEL PIN-5/8DIAX2 1/2LG

80 4 470056 ROLL PIN-5/32 X 5/8 LG

81 1 474030 PLATE-RETAINER X

82 1 486068 SEAL-OIL X

83 1 486076 SEAL-1/2 X

84 1 490025 RING-RETAINER

85 2 494002 SPRING-QQ X

86 1 494010 SPRING-14 GAX7/8 ODX3/4LG,1/4 X

87 4 494069 SPRING-COMP X

88 2 494078 SPRING-RETAINER

89 1 518016 THRUST WASHER X

90 1 530007 PLATE-THRUST X

91 1 530069 COVER-VENT PLUG

92 2 530094 SPACER-BRK DISC,20GAX7/8 X

93 1 324284 COUPLING-MOTOR X

94 1 470075 PIN-1/4X 2 X

95 1 338254 HOUSING-CLUTCH

96 1 338253 HOUSING-GEAR

KITS

120661

KITS AND MAINTENANCE PARTS



31

120680

KITS AND MAINTENANCE PARTS



32

Item# QTY. PART NUMBER DESCRIPTION

2
0

7
0

4
3

2
0

7
0

4
4

2
2

2
0

8
2

2
2

2
0

8
8

2
4

6
0

5
7

2
4

8
0

6
4

2
5

0
5

2
1

2
8

3
0

8
7

1 1 300048 ADAPTER

2 2 302902 ANGLE-1/2X4X4X48LG

3 1 306035 SPRING-FLT,BRK X

4 2 308083 BUSHING-GH, X

5 1 314007 CAM PLT-BRK X

6 1 324151 CLUTCH-DOW-LOK X

7 1 324321 LOCKING RING-DOW-LOK X

8 1 328027 COVER-BRAKE

9 1 328122 COVER-GH

10 2 328127 COVER-DRAG BRAKE X

11 2 330010 SHOE-DRAG BRK X

12 1 332132 DRUM-CABLE

13 1 334150 GEAR-RING X

14 1 336030 HANDLE-CLUTCH SHIFTER X

15 1 338221 HOUSING-WM BRK

16 1 340011 HUB-BRAKE X

17 1 340068 HUB-GEAR X

18 1 342053 KEY-RD ENDS 1/4X1/4X1 1/2LG 

19 1 342083 KEY-RD ENDS,5/16X5/16X1 7/8LG X

20 2 342153 KEY-RD ENDS,5/8X5/8X1.937 X

21 1 350535 PLATE-HYD ADAP

22 1 352021 RETAINER PLATE X

23 1 355126 SHAFT-SHIFTER DOW-LOK X

24 1 357457 DRUM SHAFT X

25 1 362224 SPACER-DRUM

26 1 368181 WORM-RH 

27 1 370052 YOKE X

28 2 400007 BALL-1/2 DIA X

29 8 400011 BALL-3/4 DIA X

30 2 402045 BEARING-BALL X

31 1 408112 BRACKET DOW-LOK X

32 2 412052 BUSHING X

33 1 412149 BUSHING-DRUM,GEAR HOUSING END X

34 1 412159 BUSHING-DRUM,CLUTCH HOUSING END X

35 1 413028 COVER-CLUT SHIFTER X

36 4 414038 CAPSCREW-1/4-20NCX3/4,HXHD,GR-5 X

37 4 414055 CAPSCREW-1/4-20NCX1/2LG,HXHD,G5 X

38 4 414111 CAPSCREW-5/16-18NCX1LG,HEX HD,GR-5

39 4 414142 CAPSCREW-5/16-18NCX3/4LG,HX HD GR-5 X

40 8 414277 BOLT-3/8-16NCX1,HXHD,GR5

41 2 414399 BOLT-3/8-NFX1.25,HX,G5

KITS

120680

KITS AND MAINTENANCE PARTS



33

Item# QTY. PART NUMBER DESCRIPTION

2
0

7
0

4
3

2
0

7
0

4
4

2
2

2
0

8
2

2
2

2
0

8
8

2
4

6
0

5
7

2
4

8
0

6
4

2
5

0
5

2
1

2
8

3
0

8
7

42 8 414571 CAPSCREW-1/2-20NFX1 LG,HXHD GRADE 5

43 1 414603 CAPSCREW-1/2-20NFX1 3/4,ALL-THD,GR5

44 10 414606 CAPSCREW-1/2-20NF X 2 LG ,HXHD,GR-8 X

45 2 414619 BOLT-1/2-13NCX2.5,HXHD,ALL-THD,GR-5

46 8 414784 CAPSCREW-7/8-9NC X 2 LG,HEX HD,GR-5

47 8 414871 SCREW-5/16-18NCX1-1/4,HXSOC

48 6 414897 CAPSCREW-3/8-16NC X 1LG,SOCKET HEAD

49 2 414905 CAPSCREW-3/8-16NCX1 1/4 LG,SOC HEAD

50 6 414909 SCREW-3/8-16NCX1-3/4,HXSOC

51 2 414950 SCREW-1/2-13NCX1-3/4,HXSOC 

52 1 416059 SETSCREW3/8-16NCX1/2 HX SOCK HD CUP

53 2 416236 SCREW-#10-24NCX1/2LG,SLOT HXHD X

54 2 418004 NUT-HEX #10-24NC

55 2 418035 NUT-3/8-16NC HEX REG

56 1 418067 NUT-1/2-20NF HEX JAM

57 1 418098 NUT-3/4-16NF HEX JAM X

58 2 418141 LOCKWASHER-#10 

59 4 418149 LOCKWASHER-1/4 X

60 4 418163 LOCKWASHER-5/16

61 4 418184 WASHER-3/8ID X5/8 ODX1/16

62 10 418217 LOCKWASHER-1/2 ID

63 8 418258 LOCKWASHER-7/8 ID 

64 1 424005 COTTER PIN- 1/8DIA X 1 LG X

65 1 424108 CLEVIS- DOW LOK X

66 1 424205 PIN-CLEVIS,1/2X1 23/64LG X

67 2 442192 GASKET-BRG CAP X X

68 1 442194 GASKET-BRK COV X X

69 1 442195 GASKET-GH COV X X

70 1 456008 RELIEF FIT-1/8-27PFT

71 2 456031 FITTING-LUBE

72 1 458049 MOTOR-HYDRAULIC

73 2 462013 QUAD-RING-2 7/8ODX2 1/2IDX3/16 X X

74 1 468002 RED-3/8-1/8NPTF

75 1 468011 PIPE PLUG-3/8-18NPTF

76 1 468018 PIPE PLUG-3/8-18NPTF HXSOCHD

77 1 470041 ROLL PIN-1/4 DIA X 1 LG X

78 4 470042 ROLL PIN-1/4 DIA X 1 3/4 LG X

79 4 470044 DOWEL PIN-5/8DIAX2 1/2LG

80 4 470056 ROLL PIN-5/32 X 5/8 LG

81 1 474030 PLATE-RETAINER X

82 1 486068 SEAL-OIL X X

KITS

120680

KITS AND MAINTENANCE PARTS



34

Item# QTY. PART NUMBER DESCRIPTION

2
0

7
0

4
3

2
0

7
0

4
4

2
2

2
0

8
2

2
2

2
0

8
8

2
4

6
0

5
7

2
4

8
0

6
4

2
5

0
5

2
1

2
8

3
0

8
7

83 1 486076 SEAL-1/2 X

84 1 490025 RING-RETAINER

85 2 494002 SPRING-QQ X

86 1 494010 SPRING-14 GAX7/8 ODX3/4LG,1/4 X

87 4 494069 SPRING-COMP X

88 2 494078 SPRING-RETAINER

89 1 518016 THRUST WASHER X

90 1 530007 PLATE-THRUST X

91 1 530069 COVER-VENT PLUG

92 2 530094 SPACER-BRK DISC,20GAX7/8 X

93 1 324284 COUPLING-MOTOR X

94 1 470075 PIN-1/4X 2 X

95 1 338254 HOUSING-CLUTCH

96 1 338253 HOUSING-GEAR

KITS

KITS AND MAINTENANCE PARTS

120680



NOTES 



NOTES 



OM-912416-0325-J 




